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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: GQK-HM516 Report No.: LCS1506110739E

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT

Hardware Version
Software Version
Test Model

Power Supply

EUT Support

Radios Application
WIFI Technology
Operating Frequency
Channel Spacing
Channel Number

M odulation Technology

Data Rates

Antenna Description

. Tablet POS

: VER.B

: V0.8U.F511.HM516_ WCDMA

: HM516

: DC 3.7V by li-ion polymer battery(8000mAh)

Recharged Voltage: DC 5V/2A

. GSM/GPRSEGPRS/WCDMA/HSUPA/HSDPA/WIFI/

Bluetooth/NFC

1 2412.00-2462.00MHz
: BMHz
: 11 Channels for 20MHz Bandwidth

(The EUT does not support 802.11n HT40)

© 802.11b: DSSS(CCK,DQPSK,DBPSK)

802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
802.11n: OFDM (64QAM, 16QAM,QPSK,BPSK)

: 802.11b: 1-11Mbps

802.11g: 6-54Mbps
802.11n: MCSO-MCS7

: IFA Antenna, 2.3dBi(Max.)

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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1.2. Host System Configuration List and Details

— Seria .
Manufacturer Description Model NUMmber Certificate

Switching

FSP GROUP INC. Power Adapter

FSPO40-RHAN2 -- vVOC

Qingdao Hisense
Intelligent Docking
Commercial System Station
Co., Ltd.
SHENZHEN
HONOR SWITCHING | ADS-10BA-06
ELECTRONIC ADAPTER 05010G
CO.,LTD.

HM516 vVOC

~- VOC

1.3. Externa 1/O

I/O Port Description Quantity Cable
Micro-SD Card Slot 1 N/A
SIM Card Slot N/A
IC Card Slot N/A
USB Port N/A
Headset Jack N/A
Micro USB Port 0.9m, unshielded

RlRrR|(Rk|k

1.4. Description of Test Facility

CNAS Registration Number. is L4595.

FCC Registration Number. is 899208.

Industry Canada Registration Number. is 9642A-1.
VCCI Registration Number. is C-4260 and R-3804.
ESMD Registration Number. is ARCB0108.

UL Registration Number. is 100571-492.

TUV SUD Registration Number. is SCN1081.

TUV RH Registration Number. is UA 50296516-001
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: GQK-HM516 Report No.: LCS1506110739E

1.5. Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is
cautioned that there may be errors within the calibration limits of the equipment and
facilities. The measurement uncertainty was calculated for all measurements listed in this
test report acc. To CISPR 16 — 4 “ Specification for radio disturbance and immunity
measuring apparatus and methods — Part 4: Uncertainty in EMC Measurements’ and is
documented in the LCS quality system acc. To DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the
device.

1.6. Measurement Uncertainty

Test Item Freguency Range Uncertainty Note
9KHz~30MHz 3.10dB Q)
30MHz~200MHz 2.96dB 1)
Radiation Uncertainty |:| 200MHz~1000MHz 3.10dB Q)
1GHZz~26.5GHz 3.80dB 1)
26.5GHz~40GHz 3.90dB Q)
Conduction Uncertainty |: 150kHz~30MHz 1.63dB Q)
Power disturbance | 30MHz~300MHz 1.60dB Q)

(2). Thisuncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

1.7. Description Of Test Modes

The EUT has been tested under operating condition.

The EUT was set to transmit at 100% duty cycle.

There are three test configurations for the pre-testing:

Configuration 1: Stand-alone(Power supplied by build-in battery DC 3.7V)
Configuration 2: Configured with SWITCHING ADAPTER (Used For Charging)

Configuration 3: Configured with Switching Power Adapter and Docking Station (Used For
Charging)

For pre-testing, when performed with the Configuration 2 and Configuration 3, the input
Voltage/Frequency AC 120V/60Hz and AC 240V/60Hz were used. We found that the
Configuration 3(Input AC 120V/60Hz) was the worst case and used for the full test and
recorded in this report.

Worst-case mode and channel used for 150kHz-30 MHz power line conducted emissions
was the mode and channel with the highest output power, that was determined to be 802.11b
mode(Middle Channel).

Worst-case mode and channel used for 9kHz-1000 MHz radiated emissions was the mode
and channel with the highest output power, that was determined to be 802.11b mode(Middle
Channel).

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 7 of 61




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: GQK-HM516 Report No.: LCS1506110739E

Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data
rates used during the testing are as follows:

802.11b Mode : 1 Mbps, DSSS.

802.11g Mode : 6 Mbps, OFDM.

802.11n Mode HT20:.MCS0, OFDM.

***Note: The EUT does not support 802.11n HT40

Channel List & Frequency
802.11b/g/n(HT20):

Frequency Band | Channel No.

2412~2462MHz

Frequency(MHz) | Channel No. | Freguency(MHZ2)
1 2412 I 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437 -- --

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: GQK-HM516 Report No.: LCS1506110739E

2. TEST METHODOLOGY

All measurements contained in this report were conducted with ANSI C63.10: 2013,
American National Standard of Procedures for Compliance Testing of Unlicensed Wireless
Devices.

The radiated testing was performed at an antenna-to-EUT distance of 3 meters. All radiated
and conducted emissions measurement was performed at Shenzhen LCS Compliance
Testing Laboratory Ltd..

2.1. EUT Configuration

The EUT configuration for testing isinstalled on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

2.2. EUT Exercise

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements.

According to FCC’ srequest, Test Procedure KDB558074 DO1 DTS Meas Guidance v03r02
isrequired to be used for thiskind of FCC 15.247 digital modulation device.

According to its specifications, the EUT must comply with the requirements of the Section
15.203, 15.205, 15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

2.3. General Test Procedures

2.3.1 Conducted Emissions

According to the requirementsin Section 6.2 of ANSI C63.10: 2013, AC power-line
conducted emissions shall be measured in the frequency range between 0.15 MHz and
30MHz using Quasi-peak and average detector modes.

2.3.2 Radiated Emissions

The EUT is placed on aturn table and the turntable shall rotate 360 degrees to determine the
position of maximum emission level. EUT is set 3m away from the receiving antenna,
which varied from 1m to 4m to find out the highest emission. And a'so, each emission was
to be maximized by changing the polarization of receiving antenna both horizontal and
vertical. In order to find out the maximum emissions, exploratory radiated emission
measurements were made according to the requirements in Section 6.3 of ANSI C63.10:
2013

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: GQK-HM516 Report No.: LCS1506110739E

3.SYSTEM TEST CONFIGURATION
3.1. Justification

The system was configured for testing in a continuous transmit condition.

3.2. EUT Exercise Software

N/A

3.3. Special Accessories

N/A

3.4. Block Diagram/Schematics

Please refer to the related document

3.5. Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the
EUT.

3.6. Test Setup

Please refer to the test setup photo.
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4. SUMMARY OF TEST RESULTS

Applied Standard: FCC Part 15 Subpart C

FCC Rules Description of Test Result
815.247(b)(3) Maximum Conducted Output Power Compliant
815.247(e) Power Spectral Density Compliant
§15.247(8)(2) 6dB Bandwidth Compliant
§15.209, 8§15.247(d) | Radiated and Conducted Spurious Emissions Compliant
§15.205 Emissions at Restricted Band Compliant
§15.207(a) Line Conducted Emissions Compliant
§15.203 Antenna Reguirements Compliant

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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5. TEST RESULT

5.1. Maximum Conducted Output Power M easurement

5.1.1. Standard Applicable

Accordingto § 15.247(b)(3), For systems using digital modulation in the 902-928 MHz,
2400-2483.5 MHz, and 5725-5850MHz bands: 1 Watt.

5.1.2. Test Procedures

The transmitter output (antenna port) was connected to the power meter.

5.1.3. Test Setup Layout

=8

Power Meter

'S

EUT

5.1.4. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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5.1.5. Test Result of Maximum Conducted Output Power

Temperature 25C Humidity 60%
Test Engineer Leo Configurations 802.11b/g/n
802.11b
Frequency Conducted Power Max. Limit
Channel Result
(MHz) (dBm, Average) (dBm)
1 2412 17.10 30 Complies
6 2437 17.21 30 Complies
11 2462 16.94 30 Complies
802.11g
channel Frequency Conducted Power Max. Limit Result
(MHz) (dBm, Average) (dBm)
1 2412 14.61 30 Complies
6 2437 15.11 30 Complies
11 2462 15.58 30 Complies

802.11n HT20

Channel Frequency Conducted Power Max. Limit Result
(MHz) (dBm, Average) (dBm)
1 2412 13.91 30 Complies
6 2437 14.15 30 Complies
11 2462 14.13 30 Complies

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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5.2. Power Spectral Density Measurement

5.2.1. Standard Applicable

According to 815.247(e): For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in any
3 kHz band during any time interval of continuous transmission.

5.2.2. Test Procedures

1) The transmitter was connected directly to a Spectrum Analyzer through a directional
couple.

2) The power was monitored at the coupler port with a Spectrum Analyzer. The power level
was set to the maximum level.

3) Set the RBW = 3 kHz.

4) Set the VBW > 3*RBW

5) Set the span to 1.5 timesthe DTS channel bandwidth.
6) Detector = peak.

7) Sweep time = auto couple.

8) Trace mode = max hold.

9) Allow trace to fully stabilize.

10) Use the peak marker function to determine the maximum power level in any 3 kHz band
segment within the fundamental EBW.

5.2.3. Test Setup Layout

L

i
= - -

(]

Spectrum Analyzer EUT

5.2.4. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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5.2.5. Test Result of Power Spectral Density

Temperature 25C Humidity 60%
Test Engineer Leo Configurations 802.11b/g/n
802.11b
Frequency Power Density Max. Limit
Channel Result
(MHz) (dBm/3KHz) (dBm/3KHz)
1 2412 -6.076 8 Complies
6 2437 -5.910 8 Complies
11 2462 -7.259 8 Complies
802.11g
Frequency Power Density Max. Limit
Channel Result
(MHz) (dBm/3KHz) (dBm/3KHz)
1 2412 -8.858 8 Complies
6 2437 -10.274 8 Complies
11 2462 -9.671 8 Complies
802.11n HT20
Frequency Power Density Max. Limit
Channel Result
(MHz) (dBm/3KHz) (dBm/3KHz)
1 2412 -11.065 8 Complies
6 2437 -9.806 8 Complies
11 2462 -11.476 8 Complies

Note: The measured power density (dBm) has the offset with cable loss already.
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802.11b power density

Agilent Spectrum Analyzer - Swept SA

| RF |50@ AC | | SEMSE:PULSE]

| ALIGNAUTO

Marker 1 2.411363000000 GHz :
PNO: Fast i, Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

#Res BW 3.0 kHz #VBW 10 kHz

MSG

Avg Type: Log-Pwr Peak Search

Avg|Hold> 1001100

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

"~ Span 13.00 MHz
Sweep 1.371 s (1001 pts)

STATUS

Agilent Spectrum Analyzer - Swept SA

RF |50@ AC | | SEMSE:PULSE]

| ALIGNAUTO | 10:52:44 PM Jun 23, 2015

|
Marker 1 2.436441000000 GHz
PNO: Fast (
IFGain:Low

e Trig: Free Run
Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

Center 2.437000 GHz |
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Peak Search

Avyg Type: Log-Pwr
Avg[Hold:>100/100

NextPeak

Mkr1 2.436 441 GHz
-5.910 dBm

Next Pk Right
Next Pk Left

Marker Delta

Mkr—RefLvl

"~ Span 13.00 MHz
Sweep 1.371 s (1001 pts)

STATUS
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Agilent Spectrum Analyzer - Swept SA

| RF |50@ AC | | SEMSE:PULSE]

| ALIGNAUTO

Marker 1 2.463066000000 GHz :
PNO: Fast i, Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

Avyg Type: Log-Pwr
Avg[Hold:>100/100

-7.259 dBm

|
|
|
|
va
|
|
|

S ——

#Res BW 3.0 kHz #VBW 10 kHz

MSG

Span 13.00 MHz
Sweep 1.371 s (1001 pts)

STATUS

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

802.11g power density

Agilent Spectrum Analyzer - Swept SA

| RF |S50@ AC | | SEMSE:PULSE]

| ALIGNAUTO | 10:55:14 PM Jun 23, 2015

Marker 1 2.412672000000 GHz
PNO: Fast (
IFGain:Low

e Trig: Free Run
Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

#VBW 10 kHz

#Res BW 3.0 kHz

MSG

Avyg Type: Log-Pwr
Avg[Hold:>100/100

Mkr1 2.412 672 GHz
-8.858 dBm

" Span 24.00 MHz
Sweep 2.531 s (1001 pts)

STATUS

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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FCCID: GQK-HM516

Report No.: LCS1506110739E

Agilent Spectrum Analyzer - Swept SA

RF |S50@ AC | | SEMSE:PULSE]

| ALIGNAUTO

|
Marker 1 2.437408000000 GHz :
PNO: Fast i, Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

#Res BW 3.0 kHz #VBW 10 kHz

MSG

Avyg Type: Log-Pwr
Avg[Hold:>100/100

Mkr1 2.43
-10.274 dBm

p A
Sweep 2.531 s (1001 pts)

STATUS

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Agilent Spectrum Analyzer - Swept SA

| RF |S50@ AC |

| SEMSE:PULSE]

| ALIGNAUTO

Marker 1 2.462672000000 GHz
PNO: Fast (
IFGain:Low

e Trig: Free Run
Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Avyg Type: Log-Pwr
Avg[Hold:>100/100

Mkr1 2.462 672 GHz
-9.671 dBm

Span 24.00 MHz

| 10:57:01 PM Jun 23, 2015

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Sweep 2.531 s (1001 pts)

STATUS
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FCCID: GQK-HM516

Report No.: LCS1506110739E

802.11n HT20 power density

Agilent Spectrum Analyzer - Swept SA

RF |50@ AC | | SEMSE:PULSE]

| ALIGNAUTO

|
Marker 1 2.411448000000 GHz :
PNO: Fast i, Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

#Res BW 3.0 kHz #VBW 10 kHz

MSG

Avyg Type: Log-Pwr
Avg[Hold:>100/100

-11.065 dBm

|
|
|
|
|

Span 24.00 MHz
Sweep 2.531 s (1001 pts)

STATUS

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Agilent Spectrum Analyzer - Swept SA

RF |50@ AC |

| SEMSE:PULSE]

| ALIGNAUTO | 10:59:00 PM Jun 23, 2015

|
Marker 1 2.437720000000 GHz
PNO: Fast (
IFGain:Low

e Trig: Free Run
Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

#VBW 10 kHz

#Res BW 3.0 kHz

MSG

Avyg Type: Log-Pwr
Avg[Hold:>100/100

Span 24.00 MHz

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Sweep 2.531 s (1001 pts)

STATUS
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Agilent Spectrum Analyzer - Swept SA
| RF | 506  Ac | | SEMSE:PULEE] ALIGN AUTO 10:58:53 PM Jun 23, 2015
Marker 1 2.462696000000 GHz ’ vy Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold>100/100
IFGain:Low Atten: 20 dB

Peak Search

NextPeak
Ref Offset 0.5 dB
Ref 10.00 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

i
\
]
1

Center 246200 GHz -  Span 24.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz
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5.3. 6 dB Spectrum Bandwidth Measurement

5.3.1. Standard Applicable

According to 815.247(a)(2): Systems using digital modulation techniques may operatein
the 902-928 MHz, 2400-2483.5MHz, and 5725-5850 M Hz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

5.3.2. Instruments Setting
The following table is the setting of the Spectrum Analyzer.

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > RBW
Detector Peak
Trace Max Hold
Sweep Time 100ms

5.3.3. Test Procedures

1) The transmitter output (antenna port) was connected to the spectrum analyser in peak
hold mode.

2) The resolution bandwidth and the video bandwidth were set according to KDB558074
D01 DTS Meas. Guidance vO3r02.

3) Measured the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6dB relative to the maximum level measured in the fundamental emission.

4) For 20dB Bandwidth measurement, RBW is set in the range of 1% to 5% of the OBW,
and VBW shall be approximately three times the RBW. Measured the maximum width of
the emission that is constrained by the frequencies associated with the two outermost
amplitude points (upper and lower frequencies) that are attenuated by 20dB relative to the
maximum level measured in the fundamental emission.

5.3.4. Test Setup Layout

L

i
= - -

(]

Spectrum Analyzer EUT

5.3.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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5.3.6. Test Result of Spectrum Bandwidth

Temperature 25C Humidity 60%
Test Engineer Leo Configurations 802.11b/g/n
802.11b
i Min. Limit
Channel Frequency el SErene Result
(MHz) (kHz)
2412 8.09 500 Complies
2437 7.60 500 Complies
11 2462 8.05 500 Complies
802.11g
i Min. Limit
Channel Frequency el SErene Result
(MHz) (kHz)
1 2412 15.14 500 Complies
2437 15.14 500 Complies
11 2462 15.14 500 Complies
802.11n HT20
i Min. Limit
Channel Frequency 18 ERE ) Result
(MHz) (kHz)
1 2412 15.14 500 Complies
2437 15.14 500 Complies
11 2462 15.14 500 Complies
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802.11b channel, 6dB bandwidth

Agilent Spectrum Analyzer - Occupied BW

| SEWSEIPULEE] ALIGH AUTO 11:01:54 PMJun 17, 2015
Center Freq: 2.412000000 GHz Radio Std: None Trace/Detector
G Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 <B Radio Device: BTS

Clear Write

: | |
ICenter i.tizl.f'éi-iz '“S-pan 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms

Qccupied Bandwidth Total Power 22.9dBm

12.363 MHz

Transmit Freq Error 64.491 kHz OBW Power 99.00 %
x dB Bandwidth 8.087 NMHz x dB -6.00 dB

MSG STATUS

Agilent Spectrum Analyzer - Occupied BW
L RF |06 ac | | SEMSE:PULEE| ALIGHN SUTO 11.03:50 PMJun 17, 2015
x dB -6.00 dB Center Freq: 2.437000000 GHz Radio Std: None Trace/Detector
G Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 <B Radio Device: BTS

Clear Write

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms

Qccupied Bandwidth Total Power 22.6 dBm

12.154 MHz

Transmit Freq Error 50.878 kHz OBW Power 99.00 %
x dB Bandwidth 7.597 NHz x dB -6.00 dB

MSG STATUS
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FCCID: GQK-HM516

Report No.: LCS1506110739E

Agilent Spectrum Analyzer - Occupied BW
RF | 509 AC |

| SEMSE:RPULSE]

ALIGNAUTO 11104122 PM Jun 17, 2015

|
Center Freq 2.462000000 GHz

(o)
#IF Gain:Low

Center Freq: 2.462000000 GHz
—— Trig:Free Run
#atten: 30 dB

Radio Std: None

Avg|Heold:>10/10

Radie Device: BTS

#Res BW 100 kHz

Occupied Bandwidth

12.147 MHz
34.360 kHz
8.051 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power
x dB

Span 30 MHz
Sweep 2.933 ms|

22.2 dBm

99.00 %
-6.00 dB

STATUS

Trace/Detector

Clear Write

802.11g channel, 6dB bandwidth

Agilent Spectrum Analyzer - Occupied BW
RF [ 509 AC |

| SEMSE:RPULSE]

ALIGNAUTO 11:08:00 PM Jun 17, 2015

x dB -6.00 dB

(o)
#IF Gain:Low

Center Freq: 2.412000000 GHz
—— Trig:Free Run
#atten: 30 dB

Radio Std: None

Avg|Heold:>10/10

Radie Device: BTS

#Res BW 100 kHz

Occupied Bandwidth

16.309 MHz
53.230 kHz
15.14 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power
x dB

Sweep 2.933 ms|

22.0dBm

99.00 %
-6.00 dB

STATUS

Trace/Detector

Clear Write
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FCCID: GQK-HM516

Report No.: LCS1506110739E

Agilent Spectrum Analyzer - Occupied BW
| RFE |06 ac |

Center Freq 2.437000000 GHz

lipe]
#IFGain:Low

| SEMSE!PULEE| ALIGNAUTO

11:06:41 PMJun 17, 2015

Center Freq: 2.437000000 GHz
— 7 Trig:Free Run Avg|Hold:>10/10
#Atten: 30 <B

Radio Std: None

Trace/Detector

Radio Device: BTS

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

16.301 MHz

Transmit Freq Error
x dB Bandwidth

54.794 kHz
15.14 NMHz

OBW Power
x dB

Sweep 2.933ms

21.5dBm

99.00 %
-6.00 dB

Clear Write

Span 30 MHz

STATUS

Agilent Spectrum Analyzer, - Dccupied BW
RF |50Q Ac |

x dB -6.00 dB

Coge]
#IFGain:Low

| SEMSEPULEE] ALIGNAUTO

11106:08 PMJun 17, 2015

Center Freq: 2.462000000 GHz
—— Trig: Free Run Avg|Heold:>10/10
#Atten: 30 dB

Radio Std: Nohe Trace/Detector

Radio Device: BTS

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power 217

16.315 MHz

Transmit Freq Error
x dB Bandwidth

55.417 kHz
15.14 NMHz

OBW Power
x dB

99.
-6.00 dB

Clear Write

Span 30 MHz
Sweep 2.933 ms|

[s]2144]

00 %

STATUS
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Report No.: LCS1506110739E

802.11n HT20 channel, 6dB bandwidth

Agilent Spectrum Analyzer - Occupied BW
RF | 50G

x dB -6.00 dB

| SEMSE!PULEE|

ALIGNAUTO 11108:36 PMJun 17, 2015

Center Freq: 2.412000000 GHz
G Trig: Free Run
#IFGain:Low

#Atten: 30 <B

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

17.450 MHz

Transmit Freq Error
x dB Bandwidth

52.600 kHz
15.14 NMHz

OBW Power
x dB

Span 30 MHz
Sweep 2.933ms

20.6 dBm

99.00 %
-6.00 dB

STATUS

Trace/Detector

Clear Write

Agilent Spectrum Analyzer - Occupied BW
RF |06 ac |

x dB -6.00 dB

| SEMSE!PULEE|

ALIGNAUTO 111108 PMun 17, 2015

G Trig: Free Run
#IFGain:Low

Center Freq: 2.437000000 GHz

#Atten: 30 <B

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

17.451 MHz

Transmit Freq Error
x dB Bandwidth

57.425 kHz
15.14 NMHz

OBW Power
x dB

Span 30 MHz
Sweep 2.933ms

20.6 dBm

99.00 %
-6.00 dB

STATUS

Trace/Detector

Clear Write
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Agilent Spectrum Analyzer - Occupied BW

RE |sog  acC | SEWSEIPLLEE| ALIGN 8UTOD 1113115 PMJun 17, 2015
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Trace/Detector

G Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 <B Radio Device: BTS

Clear Write

,_ i
Icenter 2.462 GHz §pan 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms

Qccupied Bandwidth Total Power 20.1 dBm

17.450 MHz

Transmit Freq Error 52.824 kHz OBW Power 99.00 %
x dB Bandwidth 15.14 MHz x dB -6.00 dB

MSG STATUS
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802.11b
Channel Frequency ZUBE) BRI Limit
(MHz)
2412 16.37
2437 16.33 Non-specified
11 2462 16.32
802.11g
20dB Bandwidth .
Channel Frequency Limit
(MHz)
2412 19.55
2437 19.29 Non-specified
11 2462 19.39
802.11n HT20
20dB Bandwidth .
Channel Frequency Limit
(MHz)
2412 20.91
2437 20.79 Non-specified
11 2462 20.64
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802.11b channel, 20dB bandwidth

Agilent Spectrum Analyzer - Occupied BW

| RE |soe  acC | | SEMSE:PLLEE]| ALIGN 8UTOD 11:02:52 PM Jun 17, 2015
Ref Value 20.00 dBm Center Freq: 2.412000000 GHz Radio Std: None Trace/Detector

G Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 <B Radio Device: BTS

Clear Write

#/BW 1 MHz

Qccupied Bandwidth Total Power 20.9 dBm

14.353 MHz

Transmit Freq Error -1.102 kHz OBW Power 99.00 %
x dB Bandwidth 16.37 MHz x dB -20.00 dB

MSG STATUS

| SEWSEIPULEE] ALIGH AUTO 11:03:33 PM Jun 17, 2015
Center Freq: 2.437000000 GHz Radio Std: None Trace/Detector
G Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 B Radio Device: BTS

Clear Write

Cen}er 2.437 GHz
#Res BW 300 kHz #/BW 1 MHz

Qccupied Bandwidth Total Power 20.8 dBm

14.234 MHz

Transmit Freq Error 3.232 kHz OBW Power 99.00 %
x dB Bandwidth 16.33 MHz x dB -20.00 dB

MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
| RiF | 50G AC | | SEMSE:PULEE] ALIGNAUTO 11:04;33 PM Jun 17, 2015
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio 5td: None Trace/Detector
G Trig: Free Run Avg|Heold:>10/10
#IFGain:Low #atten: 20 dB Radie Device: BTS

Clear Write

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 20.8 dBm

14.181 MHz

Transmit Freq Error -4.005 kHz OBW Power 99.00 %
x dB Bandwidth 16.32 MHz x dB -20.00 dB

MsSG STATUS

| SEMSE:PULEE] ALIGNAUTO 11:07:41 PM Jun 17, 2015
Center Freq: 2.412000000 GHz Radio 5td: None Tracel/Detector
) Trig: Free Run Avg|Heold:>10/10
#IF Gain:Low #atten: 20 dB Radie Device: BTS

Clear Write

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 19.5 dBm

16.991 MHz

Transmit Freq Error -98.454 kHz OBW Power 99.00 %
x dB Bandwidth 19.55 MHz x dB -20.00 dB

MsSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
| RFE | 50.G

Center Freq 2.437000000 GHz

lipe]
#IFGain:Low

| SEMSE!PULEE| ALIGNAUTO

110705 PMJun 17, 2015

— 7 Trig:Free Run

Center Freq: 2.437000000 GHz
Avg|Hold:>10/10
#Atten: 20 <B

Radio Std: None Trace/Detector

Radio Device: BTS

#Res BW 300 kHz

Occupied Bandwidth

#/BW 1 MHz

Total Power

16.931 MHz

Transmit Freq Error
x dB Bandwidth

-98.133 kHz
19.29 NMHz

OBW Power
x dB

19.6 dBm

99.00 %
-20.00 dB

Clear Write

STATUS

Agilent Spectrum Analyzer - Occupied BW
| RFE |06 ac |

Center Freq 2.462000000 GHz

| SEMSE!PULEE| ALIGNAUTO

11105:36 PMJun 17, 2015

G Trig: Free Run
#IFGain:Low

Center Freq: 2.462000000 GHz
Avg|Hold:>10/10
#Atten: 20 <B

Radio Std: None Trace/Detector

Radio Device: BTS

#Res BW 300 kHz

Occupied Bandwidth

#/BW 1 MHz

Total Power

16.918 MHz

Transmit Freq Error
x dB Bandwidth

-108.00 kHz
19.39 MHz

OBW Power
x dB

19.7 dBm

99.00 %
-20.00 dB

Clear Write

STATUS
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802.11n HT20 channel, 20dB bandwidth

Agilent Spectrum Analyzer - Occupied BW
506 AC |

| SEMSE!PULEE|

ALIGNAUTO

11108143 PMJun 17, 2015

Center Freq: 2.412000000 GHz
G Trig: Free Run
#IFGain:Low

#Atten: 20 <B

Avg|Hold:>10/10

Radio Std: None Trace/Detector

Radio Device: BTS

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

18.173 MHz
-48.443 kHz
20.91 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

19.3 dBm

99.00 %

Clear Write

-20.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
| SEMSE:PULEE|

ALIGNAUTO

1110:54 PMun 17, 2015

| RF |06 ac |
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz
— 7 Trig:Free Run

o=l
#lFGainiLow — WAtten: 20 dB

Avg|Hold:>10/10

Radio Std: None Trace/Detector

Radio Device: BTS

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

18.109 MHz
-43.306 kHz
20.79 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

19.4 dBm

99.00 %

Clear Write

-20.00 dB

STATUS
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Agilent Spectrum Analyzer - Occupied BW

RE |sog  acC | SEWSEIPLLEE| ALIGN 8UTOD 1113115 PMJun 17, 2015
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Trace/Detector

G Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 <B Radio Device: BTS

Clear Write

,_ i
ICenter 2'.46_2"GI'-I'2
#Res BW 300 kHz #/BW 1 MHz

Qccupied Bandwidth Total Power 19.4 dBm

18.070 MHz

Transmit Freq Error -49.995 kHz OBW Power 99.00 %
x dB Bandwidth 20.64 NHz x dB -20.00 dB

MSG STATUS
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5.4. Radiated Emissions M easurement

5.4.1. Standard Applicable

According to 815.247 (d): 20dBc in any 100 kHz bandwidth outside the operating frequency
band. In case the emission fall within the restricted band specified on 15.205(a), then the
15.209(a) limit in the table below has to be followed.

Frequencies(MHz) Field Strength(microvolts/meter) | Measurement Distance(meters)
0.009~0.490 2400/F(KHz) 300

0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30

30~88 100 3

88~216 150 3

216~960 200 3

Above 960 500 3

5.4.2. Instruments Setting

The following table is the setting of spectrum analyzer and receiver.

Spectrum Parameter Setting

Attenuation Auto

Start Frequency 1000 MHz

Stop Frequency 10th carrier harmonic

RB / VB (Emission in restricted band) 1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
RB / VB (Emission in non-restricted band) 1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
Receiver Parameter Setting

Attenuation Auto

Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency 30MHz~1000MHz / RB 100kHz for QP

5.4.3. Test Procedures

1) Configure the EUT according to ANSI C63.10: 2013. The phase center of the receiving
antenna mounted on the top of a height-variable antenna tower was placed 3 meters far
away from the turntable.

2) Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees
to determine the position of the highest radiation.

3) The height of the broadband receiving antenna was varied between one meter and four
meters above ground to find the maximum emissions field strength of both horizontal and
vertical polarization.
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4) For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then the
turntable was rotated (from O degree to 360 degrees) to find the maximum reading

5) Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified
bandwidth under Maximum Hold Mode.

6) For emissions above 1GHz, use IMHz VBW and RBW for peak reading. Then 1IMHz
RBW and 10Hz VBW for average reading in spectrum analyzer.

7) When the radiated emissions limits are expressed in terms of the average value of the
emissions, and pulsed operation is employed, the measurement field strength shall be
determined by averaging over one complete pulse train, including blanking intervals, as
long as the pulse train does not exceed 0.1 seconds. As an alternative (provided the
transmitter operates for longer than 0.1 seconds) or in cases where the pulse train exceeds
0.1 seconds, the measured field strength shall be determined from the average absolute
voltage during a 0.1 second interval during which the field strength is at its maximum value.

8) If the emissions level of the EUT in peak mode was 3 dB lower than the average limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions which do not have 3 dB margin will be repeated one by one using the
guasi-peak method for below 1GHz.

9) For the radiated emission test above 1GHz: Place the measurement antenna away from
each area of the EUT determined to be a source of emission sat the specified measurement
distance, while keeping the measurement antenna aimed at the source of emissions at each
frequency of significant emissions, with polarization oriented for maximum response. The
measurement antenna may have to be higher or lower than the EUT, depending on the
radiation pattern of the emission and staying aimed at the emission source for receiving the
maximum signal. The final measurement antenna elevation shall be that which maximizes
the emissions. The measurement antenna elevation for maximum emissions shall be
restricted to arange of heights of from 1 m to 4 m above the ground or reference ground
plane. The emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
will be measured in average mode again and reported.

10) In case the emission is lower than 30MHz, loop antenna has to be used for measurement
and the recorded data should be QP measured by receiver. High — Low scan is not required
in this case.
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5.4.4. Test Setup Layout

| —» 3m&1lm = |
| RX Antenna

EUT

SPA/Receiver

¢ im oo
0.8m T | ||:||:|
T (@ n
L | |
Turntable / '\Reference Ground Plane

Below 30MHz

——1

Antenna Tower

Bi-log Antenna

EUT T +I- i
¢ SPA/Receiver
ogr T i

I
Turntable ~ '\Reference Ground Plane

Below 1GHz
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——1

Antenna Tower

}—»?:m&lm ‘—‘ | | —Horn Antenna

v —

1.5m SPA/Receiver
e-amp oo
e s
T b o} {138
| | [ 1 |
Turntable ; Reference Ground Plane

Above 1GHz

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade form 3mto 1.5m.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1.5m]) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor [6 dB].

5.4.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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5.4.6. Results of Radiated Emissions (9kHz~30MHz)

Temperature 25C Humidity 60%
Test Engineer Leo Configurations 802.11b/g/n
Freq. Level Over Limit Over Limit Remark
(MHz) (dBuv) (dB) (dBuv)
- - - - See Note
Note:

The radiated emissions from 9kHz to 30MHz are at |east 20dB below the official limit and
no need to report.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor.

5.4.7. Results of Radiated Emissions (30MHz~1GHz)
Temperature 25C Humidity 60%

Test Engineer Leo Configurations 802.11b (Middle Channel)

The Worst Test Result For Configuration 2(Input AC 120V/60HZz): Configured with SWITCHING ADAPTER
(Used For Charging)

80 Lewel (dBuNW M)

TO

G0

50 —T—

40

30

200 — e

10
GSU 50 100 200 500 1000
Freqgquency {(NMHz)
Enw. //Ins: 24 /56%
ELT = Tablet POS
b5 ] HMS1 &
Power PRating: A 1LZO0WSs0H=
Test Mode: TE-Middle Channel (802 ._.11b)
Operator: Leo
Memo : With DC 5V Adapter
pol: HORITZOMNTAL
Freqg Peading CabLos Antifac Measured Limit Ower Pemark
MH= dBuw =% =3 dB. m dBuv s m dBuV m =R =]

I S0.44 25.10 a. 85 8.70 34 .45 40 .00 —5.55 L) =]

2 83.35 =23 .80 0.54 .73 34 .07 40 .00 —5. 93 ') =4

= 130.88 =23.87 o.7& s8.8a6 33.49 43 .50 —10.01 P} =4

4 293 .84 22.341 1.08 12. 954 36.33 46 .00 —-92.a87 P

5 317.1=2 23 .66 1.01 13.29 37.96 46 .00 —S8.04 ) =]

(= 428. 67 13.683 1.3s 15.51 30.53 46 .00 —15.47 ) =]
MNMote: 1. All readings are Quasi—peak walues.
2. Measured= Reading + &Antenna Factor + Cable Loss
3. The smission that ate Z0dbk bBlow the offficial limit are nmot reported
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Lewvel {(dBuW i)

80
FO
60|
50
40
30
20§ =
10
GSU 50 100 200 500 1000
Freqguency (NiHz)
Enwv. /S Ins: za4 T /56%
EUT: Tablet POS
MMz HMS 1S
Power PRatirng: AC 1Z0Vv/s&a0H=
Test Mode: TE-—Middle Channel (20Z .11k
Operator: Leo
Memo : With DC 5V aAdapter
pol: VERTICAL
Frecg Reading CabL.os Antfac Mea sy ec Liimit oOwver Remark
MH= dBuwr dB dE .S m dBuv " m dBuv m dB
2 78 .50 25.17 o.47 A.32 33. 98 40 .00 —6.04 o
=2 8z2.38 25.12 0o.54 2.38 35.04 40 .00 —4 .96 2P
3 191.99 12.682 0O.76 10.5& 30. 24 43 .50 —l12.56 Lo =4
4 288 .02 20.44 1.05 12.83 34.32 46.00 —11. &8 Lo =
5 547 .89 12.35 1.54 i18. a2 I38e.51 46 .00 —7 .49 oF
(=3 56296.39 15.67 i1.70 ise.80 36.17 46a.00 — S .83 o) =
Note: 1. All readings are Quasi—peak walues.
2. Measured— Reading + Antenna Factor + Cable Loss
F. The emission that ate Z0db blow the offficial limit are not reported
***Note:

Pre-scan all mode and recorded the worst case resultsin this report (802.11b (Middle Channel)).
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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The Worst Test Result For Configuration 3(Input AC 120V/60Hz): Configured with Switching Power Adapter and
Docking Station (Used For Charging)

Lewel (dBud /M)

a0
70
60 1 ] 4 [
|[FCC CLASS-Bﬁ
|
50 [ 11
_1 5
40
30 mwwi ) L. l.lll I“‘
Fan i
20k/————T=— -mww¢W}F
10
G30 50 100 200 S00 1000
Freqguency {(MHz)
Enwv. / Ins: 24 /568
ELT = Tablet POS
5 & ] HMS1a
Power PRatirg: AC 1Z0WwSS0H=
Test Mode: TE-Middle Channel (802.11b)
Operator: Leo
Memo : With DC 12V aAdapter & Docking Station
pol: HORT ZOMNTAL
Freoqg Peading CabL.os=s Antfac Mea=sured Limi+t Orer Pemark
MH = dBuw dB dBE/ m dBuvSm dBuV /m dB
i 1z28 .94 20.22 0o.&87 S.09 zZ9. 98 43 .50 —13.5=2 oP
= 181.3=2 1s.a3 o.82 2.80 23.32 43 .50 —14.18 L) =4
= 291 .90 23 .30 1.01 i1z2. 950 3I7T.=z1 46 .00 -8.79 ) =
4 384 .05 Z20.23 1.13 14.69 36.05 4&.00 =D -85 ) =4
5 4g80.08 Z20.54 B i 1s.07 37. 292 4 .00 —8.08 ) =4
(=3 647 .89 =Z0.19 1.54 18. &2 40.34 46 .00 —5.66 L) =J
MNMote: 1. All readings are Quasi—peak walues.
2. Measured= Reading + Antenna Factor + Cakle Loss
3. The emission that ate Z0db blow the offficial l1imit are mnot reported
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BoUhEHdBmﬂﬂ]

TO

G0 1 - 1
FCC|CLASS-

50

30 iy 1'- U'W' ’HJJ‘\N’IJ@W

B b

20 = =T
10
030 50 100 200 500 1000
Frequency (MHz)
Ensw. /Trs: 24T /56%
ELIT = Tablet POS
MSIT HMS 1 &
Power Pating: AC 1lz0wv/a0H=
Test Mode: TH—Middle Chamnnel {(S802.11b)
Operator: Leo
Mermo : With DO 12V Adapter & Docking Station
Ppol: TERTICATL
Fredo Peadirg CabLos= Antfac Measured Limit Owrer Remark
MH = dBur dB dBEm dBuYSm dBuY/m dB
i 83.35 Zz2.04 o.54 92.73 32 .31 40 .00 -7 .69 P
= 131 .85 27.0%9 o.76 .79 3Is. 64 43 .50 —5.848 L) =]
3 181 .32 zZ4 .39 ao.89 S.80 35.08 43 .50 —8.42 L =]
4 318.09 25.55 1.01 132.30 39.86 46.00 —&5.14 o
5 431 .58 17.76 i1.28 15.52 34.56 46.00 —11.44 ) =4
(= 647 .89 21.21 i1.54 i1is. &2 41 .47 46 .00 —4 .53 L) =4
NMote: 1. All readings are Quasi—peak wvalues.
2. Measured= Reading + Antenna Factor + Cable Lo=ss
3. The emission that ate Z0db blow the offficial limit are not reported

***Note:
Pre-scan all mode and recorded the worst case resultsin this report (802.11b (Middle Channel)).
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 41 of 61




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: GQK-HM516 Report No.: LCS1506110739E

5.4.8. Results for Radiated Emissions (Above 1GHz)

Note: Only recorded the worst test result for the worst test configuration(Configuration
3(Input AC 120V/60Hz)).

802.11b
Channdl 1
3 Ant. Pre. Cab. - ;
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4824.11 51.71 33.06 35.04 3.94 53.67 74 -20.33 Peak Horizontal
4824.13 41.84 33.06 | 35.04 3.94 43.80 54 -10.20 | Average | Horizontal
4824.11 53.58 33.06 | 35.04 | 3.94 55.54 74 -18.46 Peak Vertical
4824.13 43.66 33.06 | 35.04 3.94 45.62 54 -8.38 | Average Vertical
Channel 6
g Ant. Pre. Cab. L .
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4874.24 53.56 33.16 | 35.15 3.96 55.53 74 -18.47 Peak Horizontal
4874.27 44.01 33.16 | 35.15 3.96 45.98 54 -8.02 | Average | Horizontal
4874.24 55.34 33.16 | 35.15 3.96 57.31 74 -16.69 Peak Vertical
4874.27 45.43 33.16 35.15 3.96 47.40 54 -6.60 | Average Vertical
Channdl 11
3 Ant. Pre. Cab. . )
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4924.17 51.87 33.26 35.14 3.98 53.97 74 -20.03 Peak Horizontal
4924.19 42.25 33.26 | 35.14 | 3.98 44.35 54 -9.65 | Average | Horizontal
4924.17 53.61 33.26 | 35.14 | 3.98 55.71 74 -18.29 Peak Vertical
4924.19 43.73 33.26 | 35.14 | 3.98 45.83 54 -8.17 | Average Vertical
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802.11g
Channdl 1
g Ant. Pre. Cab. . )
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4824.14 51.67 33.06 | 35.04 3.94 53.63 74 -20.37 Peak Horizontal
4824.17 41.85 33.06 | 35.04 | 3.94 43.81 54 -10.19 | Average | Horizontal
4824.14 52.81 33.06 | 35.04 | 3.94 54.77 74 -19.23 Peak Vertical
4824.17 43.17 33.06 | 35.04 | 3.94 45.13 54 -8.87 | Average | Vertical
Channel 6
q Ant. Pre. Cab. o )
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4874.21 52.31 33.16 | 35.15 3.96 54.28 74 -19.72 Peak Horizontal
4874.23 42.55 33.16 | 35.15 | 3.96 44.52 54 -9.48 | Average | Horizontal
4874.21 54.54 33.16 | 35.15 3.96 56.51 74 -17.49 Peak Vertical
4874.23 44.69 33.16 | 35.15 | 3.96 46.66 54 -7.34 | Average | Vertical
Channel 11
g Ant. Pre. Cab. L ;
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4924.33 51.04 33.26 | 35.14 | 3.98 53.14 74 -20.86 Peak Horizontal
4924.36 41.36 33.26 | 35.14 | 3.98 43.46 54 -10.54 | Average | Horizontal
4924.33 53.49 33.26 | 35.14 3.98 55.59 74 -18.41 Peak Vertical
4924.36 43.75 33.26 | 35.14 | 3.98 45.85 54 -8.15 | Average Vertical
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802.11n HT20
Channdl 1
‘ Ant. Pre. Cab. o .
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4824.17 49.76 33.06 35.04 3.94 51.72 74 -22.28 Peak Horizontal
4824.19 | 40.13 33.06 35.04 3.94 42.09 54 -11.91 | Average | Horizontal
4824.17 | 51.33 33.06 35.04 3.94 53.29 74 -20.71 Peak Vertical
4824.19 | 41.57 33.06 35.04 3.94 43.53 54 -10.47 | Average | Vertical
Channel 6
g Ant. Pre. Cab. . )
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4874.27 50.19 33.16 35.15 3.96 52.16 74 -21.84 Peak Horizontal
4874.30 40.37 33.16 | 35.15 3.96 42.34 54 -11.66 | Average | Horizontal
4874.27 51.46 33.16 35.15 3.96 53.43 74 -20.57 Peak Vertical
4874.30 42.03 33.16 | 35.15 3.96 44.00 54 -10.00 | Average | Vertical
Channdl 11
3 Ant. Pre. Cab. _ )
Freq. Reading Measured Limit Margin
Fac. Fac. Loss Remark Pol.
MHz dBuv dB/m dB dB dBuv/m dBuv/m dB
4924.34 48.65 33.26 35.14 3.98 50.75 74 -23.25 Peak Horizontal
4924.37 39.77 33.26 35.14 3.98 41.87 54 -12.13 | Average | Horizontal
4924.34 | 50.52 33.26 | 35.14 3.98 52.62 74 -21.38 Peak Vertical
4924.37 | 41.13 33.26 | 35.14 3.98 43.23 54 -10.77 | Average | Vertical
Notes:

1. Measuring frequencies from 9k~10th harmonic or 26.5GHz (which isless), No emission found between

lowest internal used/generated frequency to 30MHz.
2. Radiated emissions measured in frequency range from 30MHz~10th harmonic or 26.5GHz (whichis
less) were made with an instrument using Peak detector mode.

3. Theradiated emissions from 18GHz to 25GHz are at |east 20dB below the official limit and no need to
report.
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5.4.9. Results of Band Edges Test (Radiated)

Note: Only recorded the worst test result for the worst test configuration(Configuration
3(Input AC 120V/60Hz)).

802.11b

Tx-2412
2375.34 46.65 3289 | 35.16 | 3.51 47.89 74 -26.11 Peak Horizontal
2375.37 38.63 3290 | 35.16 | 351 39.88 54 -14.12 | Average | Horizontal
2390.00 50.10 3292 | 35.16 | 3.54 51.40 74 -22.60 Peak Horizontal
2389.97 38.67 32.92 35.16 3.54 39.97 54 -14.03 | Average | Horizontal
2400.00 59.19 32.92 35.16 3.54 60.49 74 -13.51 Peak Horizontal
2399.97 49.34 32.92 35.16 3.54 50.64 54 -3.36 Average | Horizontal
2375.34 48.70 32.89 | 35.16 | 3.51 49.94 74 -24.06 Peak Vertical
2375.37 37.63 32.90 35.16 3.51 38.88 54 -15.12 | Average Vertical
2390.00 48.91 3292 | 35.16 | 3.54 50.21 74 -23.79 Peak Vertical
2389.97 39.22 32.92 35.16 3.54 40.52 54 -13.48 | Average Vertical
2400.00 60.47 3292 | 35.16 | 3.54 61.77 74 -12.23 Peak Vertical
2399.97 50.14 3292 | 35.16 | 3.54 51.44 54 -2.56 | Average | Vertical

TX-2462
2483.50 47.95 33.06 | 35.18 | 3.60 49.43 74 -24.57 Peak Horizontal
2483.53 37.74 33.08 | 35.18 | 3.60 39.24 54 -14.76 | Average | Horizontal
2487.66 45.38 33.08 | 35.18 | 3.62 46.90 74 -27.10 Peak Horizontal
2487.69 34.42 33.08 35.18 3.62 35.94 54 -18.06 | Average | Horizontal
2483.50 47.40 33.06 | 35.18 | 3.60 48.88 74 -25.12 Peak Vertical
2483.53 37.24 33.08 35.18 3.60 38.74 54 -15.26 | Average Vertical
2487.66 46.02 33.08 35.18 3.62 47.54 74 -26.46 Peak Vertical
2487.69 35.17 33.08 | 35.18 | 3.62 36.69 54 -17.31 | Average Vertical
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802.11g

Tx-2412
2377.43 | 45.18 32.89 | 35.16 3.51 46.42 74 -27.58 Peak Horizontal
2377.46 | 38.00 3290 | 35.16 | 351 39.25 54 -14.75 | Average | Horizontal
2390.00 | 50.24 | 3292 | 35.16 | 3.54 51.54 74 -22.46 Peak Horizontal
2389.97 | 35.68 | 3292 | 35.16 | 3.54 36.98 54 -17.02 | Average | Horizontal
2400.00 | 58.51 3292 | 35.16 | 3.54 59.81 74 -14.19 Peak Horizontal
2399.97 | 48.67 | 3292 | 35.16 | 3.54 49.97 54 -4.03 | Average | Horizontal
237743 | 4655 | 3289 | 35.16 | 3.51 47.79 74 -26.21 Peak Vertical
2377.46 | 36.25 3290 | 35.16 | 351 37.50 54 -16.50 | Average | Vertical
2390.00 | 48.66 | 3292 | 35.16 | 3.54 49.96 74 -24.04 Peak Vertical
2389.97 | 38.92 3292 | 35.16 | 3.54 40.22 54 -13.78 | Average | Vertical
2400.00 | 59.44 | 3292 | 35.16 | 3.54 60.74 74 -13.26 Peak Vertical
2399.97 | 4953 | 3292 | 35.16 | 3.54 50.83 54 -3.17 | Average | Vertical

Tx-2462
2483.50 | 50.02 | 33.06 | 35.18 | 3.60 51.50 74 -22.50 Peak Horizontal
248351 | 39.04 33.08 | 35.18 | 3.60 40.54 54 -13.46 | Average | Horizontal
2489.51 | 47.76 | 33.08 | 35.18 | 3.62 49.28 74 -24.72 Peak Horizontal
2489.53 | 34.90 | 33.08 | 35.18 | 3.62 36.42 54 -17.58 | Average | Horizontal
248350 | 49.39 | 33.06 | 35.18 | 3.60 50.87 74 -23.13 Peak Vertical
248351 | 38.25 | 33.08 | 35.18 | 3.60 39.75 54 -14.25 | Average | Vertical
2489.51 | 48.08 | 33.08 | 35.18 | 3.62 49.60 74 -24.40 Peak Vertical
2489.53 | 37.64 33.08 | 35.18 | 3.62 39.16 54 -14.84 | Average Vertical
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802.11n(HT20)

Tx-2412
237475 | 46.44 32.89 35.16 3.51 47.68 74 -26.32 Peak Horizontal
2374.77 | 36.91 3290 | 35.16 | 3.51 38.16 54 -15.84 | Average | Horizontal
2390.00 | 48.66 3292 | 35.16 | 3.54 49.96 74 -24.04 Peak | Horizontal
2389.97 | 37.39 3292 | 35.16 | 3.54 38.69 54 -15.31 | Average | Horizontal
2400.00 | 57.31 3292 | 35.16 | 3.54 58.61 74 -15.39 Peak | Horizontal
2399.97 | 47.76 3292 | 35.16 | 3.54 49.06 54 -4.94 | Average | Horizontal
2374.75 | 44.06 3289 | 35.16 | 3.51 45.30 74 -28.70 Peak Vertical
2374.77 37.34 32.90 35.16 3.51 38.59 54 -15.41 | Average | Vertical
2390.00 | 48.44 3292 | 35.16 | 3.54 49.74 74 -24.26 Peak Vertical
2389.97 | 38.02 3292 | 35.16 | 3.54 39.32 54 -14.68 | Average | Vertical
2400.00 | 58.56 3292 | 35.16 | 3.54 59.86 74 -14.14 Peak Vertical
2399.97 | 48.79 3292 | 35.16 | 3.54 50.09 54 -3.91 | Average | Vertical

Tx-2462
2483.50 | 48.31 33.06 | 35.18 | 3.60 49.79 74 -24.21 Peak | Horizontal
2483.51 | 37.23 33.08 | 35.18 | 3.60 38.73 54 -15.27 | Average | Horizontal
2486.47 | 45.44 33.08 | 35.18 | 3.62 46.96 74 -27.04 Peak | Horizontal
2486.49 | 34.18 33.08 | 35.18 | 3.62 35.70 54 -18.30 | Average | Horizontal
2483.50 | 48.56 33.06 | 35.18 | 3.60 50.04 74 -23.96 Peak Vertical
2483.53 | 36.47 33.08 | 35.18 | 3.60 37.97 54 -16.03 | Average | Vertical
2486.47 47.03 33.08 35.18 3.62 48.55 74 -25.45 Peak Vertical
2486.49 | 35.72 33.08 | 35.18 | 3.62 37.24 54 -16.76 | Average | Vertical
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5.5. Conducted Spurious Emissions and Band Edges Test

5.5.1. Standard Applicable

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RM S averaging over atimeinterval, as
permitted under paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a)is not required. In addition, radiated emissions which fall in the restricted bands,
as defined in815.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see815.205(c)).

5.5.2. Instruments Setting
The following table is the setting of the spectrum analyzer.

Spectrum Parameter Setting

Detector Peak
Attenuation Auto

RB / VB (Emission in restricted band) 100KHz/300KHz
RB / VB (Emission in non-restricted band) | 100KHz/300KHz

5.5.3. Test Procedures

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set
to 100 kHz. The video bandwidth is set to 300 kHz

The spectrum from 9kHz to 26.5GHz isinvestigated with the transmitter set to the lowest,
middle, and highest channels.

5.5.4. Test Setup Layout
This test setup layout is the same as that shown in section 5.3.4.

5.5.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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5.5.6. Test Results of Conducted Spurious Emissions
802.11b

Agilent Spectrum Analyzer - Swept SA
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802.11n HT20
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Agilent Spectrum Analyzer - Swept SA
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5.5.7. Test Results of Band Edges Test
802.11b

Agilent Spectrum Analyzer - Swept SA

| SEMSE:PULEE] ALIGN AUTO
Avyg Type: Log-Pwr
Avg[Hold:>100/100

Display

PNO: Fast (, 1rig:FreeRun
IFGain:Low Atten: 20 dB

Annotation»
e
Title»

Graticule
On Off

Display Line
-17.61 dBm
On Off

00 GHz
Sweep 11.00 ms (1001 pts)}

MK MODE| TRC SCL >< v FUNCTION | FUNCTIONWIDTH FUNCTIONVALUE A~
1 ITHEN I
2 m ]
3 I
4 ]
5 I Settings
6 ] —
7 ]
8 ]
9 ]
10 ]
11 I
b >

=
7]
(5]

Agilent Spectrum Analyzer - Swept SA

| SEMSE:PULEE] ALIGN AUTO
Avyg Type: Log-Pwr
Avg|Hold>100/100

Display

— ) Trig:Free Run
Cp
IFGain:Low Atten: 20 dB

Annotation»

Title»|

Graticule
On Off

Display Line
-15.18 dBm
On Off

Stop 2.50000 GHz
Sweep 4.800 ms (1001 pts)j

MK MODE| TRC SCL >< v FUNCTION | FUNCTIONWIDTH FUNCTIONVALUE A~

N1 f] 246170 GHz] I

2 m ]

3 I

4 ] ]
5 ] Settings
6 ] —
7 ]
8 ]
9 ]

10 ]

g 1 [ [ [ _______B

< >

=
7]
(5]

Thisreport shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..

Page 54 of 61




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: GQK-HM516 Report No.: LCS1506110739E

| SEMSEPULEE] ALIGNAUTO 10:07:02 PM May 20, 2015
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802.11n HT20
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5.6. Power line conducted emissions

5.6.1 Standard Applicable

According to 815.207 (a): For an intentional radiator which is designed to be connected to
the public utility (AC) power line, the radio frequency voltage that is conducted back onto
the AC power line on any frequency or frequencies within the band 150 kHz to 30 MHz
shall not exceed 250 microvolts (The limit decreases linearly with the logarithm of the
frequency in the range 0.15 MHz to 0.50 MHz). The limits at specific frequency rangeis

listed as follows:

Frequency Range Limits (dBuV)
(MH2) Quiasi-peak Average
0.15to0 0.50 66 to 56 56 to 46
0.50to5 56 46
5t030 60 50
5.6.2 Block Diagram of Test Setup
EUT & Auxiliary Equipment Receiver
—0 O O

5.6.3 Test Results
PASS.

LISN

O &

Ground/

The test data please refer to following page.
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The Worst Test Result For Configuration 2(Input AC 120V/60Hz): Configured with SWITCHING ADAPTER
(Used For Charging)

Lewveld (dBu)

80
7o 111 — gt
S — T : f | Foc cLASS BQP)
P | i =} | | | | rFeccLAsSS Baw
a0
foa aL [

5 CahiC i s 2o s S VY RS

TRV N P o o o A E

1 2 5 10
Freguency {(MHz)

Enwv. Inas: ZA* 56T
EUOT = Tablet POS
M = HMS16
Power Rating: A L20Wrre0HZ
Test Mode: TH-Middle Channel (802_.311b)
Operacor: Leo
e Ty With DC SV Adapter
Pol=: LINE
Freqg Reading LisnFac Cabl.os Atten Fac Measured Limic Ovre Remark
ME = dBuW B dB dB dBuaW dBuaW B
1 0.15403 S0.40 S .58 a.oz 10.00 S0.00 L= . —1S_.7Aa QP
2 0.15413 O.45 .58 a.o2 10.00 20.05 SS.TT —35.72 Bvre rage
3 0.47110 1440 S_.a2 O.O4 1000 34a.06 SE .45 —Z2.43 QP
4 0.47120 4.62 .62 a.o49 10.00 24 .28 26 .49 —22_ 21 Avverrage
5 1.51126 i10.-.83 S .64 a.05 10.00 30.52 56 .00 —25.48 QP
6 1.51226 —7-53 S.64 a.os 10.00 1i.76 46.00 —34.24 Average
T 2.15531 l10.-.81 o .64 a.os 10.00 30.50 Se.00 —25 .50 QP
B8 2.15631 —B .24 =@ .64 a.-o05 10 .00 13.45 46 . 00 —32_55 Avwre rage
5 S.B6064 8.35 S. 69 a.os 10.00 28.12 60 .00 —31l.8a QP
10 9.286164 —F .37 o .69 ao.o8 10.00 12.40 S0.00 —37 .60 Ave rage
1126.13533 11.4a S.TL a.13 10.00 321.30 &0 . o0 —28_.T70 QP
1226.14033 —4 .36 S.T1L .13 10.00 1s5.48 S50.00 —34.52 Average
Remarks: 1. Measured — Reading + Lisn Factor +Cable Loss+Atten Fac.

2. The smission levels that are 2048 below the official
limit are not reported.

Lewved (dBu'W)

— | | FCC CLASS-B{QP)

FOCC CLASS-B{AV)

i
ﬂ‘ﬁ‘l'_

s 86 88838

ing Wi —
Wy Bl
‘l L ""W.MW
rﬂ 1 vrpwedend L ap
. | e “Hﬁ-ﬂJ"*l
Yas 2 5 1 2> 5 10 20 30
Freguency (MHZz)
Enw. Ins:c 24% /56T
EUT:= Tablet BOS
MM HMSI16
Power Rating: AT 120V/60H=
Test Mode: TH-Middel Channel (802_.11b)
operator: Leo
Mermo = With DT SV hAdapter
Pol:z NEUIRAT.
Freq Reading LisnFac CablLos Atten Fac Measured Limic Over Remark
MEI= dABaWV dB daB dB ABaV dBaW dB
1 Oo-.16241 27 .09 <. a7 o.-o02 10 OO —l18_.56 QP
2 0.16251 S-21 .67 o.o2 10.00 —30.43 Avrerage
3 0.47110 22 _32 o 62 0O .- 0% 10.-00 —14 .51 QP
4 0.47120 12 3% .62 O - O 10 .00 —l4.4a4 ArvrerTage
5 1.44855 14.96 9.63 O .0% 10.00 =21 .36 QP
& 1.44955 —i .32 : P O - oS 10 00 —26 .64 Avrerage
T 2.12132 14.10 .63 O .05 10.00 —22.22 QP
8 Z2_12232 o_8a4 9 _63 o.o05S 10.00 —25_as Brvrerage
S 3.39937 11L.60 .65 10.00 —24 .69 (=} =g
10 3.40037 —1.40 S.65 10.00 —27T . 69 Avrerage
1124.01475 a.97 Ss.82 10 . 00 —33 .08 QP
1224 .0157S —S .57 .82 i10.00 —36.02 Anre Tage
Remarks: 1. Measured = Reading + Lism Factor +Cable Loss+Atten Fac.

2. The emission lewvels that are 20d8 below the official
1limit are ot rreEportced.

***Note: Pre-scan all mode and recorded the worst case resultsin thisreport (802.11b (Middle
Channel)).
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The Worst Test Result For Configuration 3(Input AC 120V/60Hz): Configured with Switching Power Adapter and
Docking Station (Used For Charging)

Lewvel (dBu\)

B8O
o
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EUT= Tablet POS
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Power Rating: T 1L20V/SE0H=
Test Mode: TH-Middle Channel (802_.11»)
Operacor: Leo
Memo = With DC 12V Adapter & Docking Station
Pol:= LINE
EFredog Reading LisnFac CabLos Atten Fac Moecasured Limit Over Remark
MEI = dBuaW dB dB a8 dBua dB
I O.17399 34.23 9.60 Q.02 1o0.00 a4 .TT —10.92 QP
2 0.17409 lo.83 o.60 o.o2 i10.00 S4.7TE —24 .31 Avrerage
3 0-24165 27 3% 9 .63 0o-03 10 .- 00 62 .04 —14._99 QP
4 0.2417S 10.44 S . &3 0.03 10.00 S2 .04 —2% .54 Average
5 Oo.5S6111 12 .68 9.63 O .04 10.00 56 .00 —23 .65 QF
& 0.S6e121 —0O .48 .63 o.o4 1o0.-.00 A E . 00 —26 .81 Bvrerage
T Z2.83a898 1e.77 o.64 0. 06 i10.00 Sa .00 —AT .53 QP
a8 2_s3998 I_20 9 _64 0.06 1000 a6 .00 —23_.10 Average
9 I 24107 20.42 o .65 0.06 l10.00 SE .00 —15 .87 Qe
10 3.24207 T .55 9.65 O.06 10.00 46 .00 —l1l8.74 Avrerage
1119 _TISET 1&8.a64 @._.TE -1 10 .- 00 &0 - 00 —21 .48 QP
1219.74067 6.06 D.T7E o.12 10.00 S50 .00 —24 .06 Average
Remarks:z 1. Measured — Reading + Lisn Factor +Cable Losst+Atten Fac.
2. The emission levels that are 204d8 below the official
limit are not reported.
Lewvel (dBu
20 L ATy
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Test Mode: TH-Middle Channel (802 _11k)
Operator: Leo
ey = With D 12V Adapter & Docking Station
Polz HNEUTRAT.
EFredq Reading LisnFac Cablos Atten Fac Mocasured Limitc onrer Remark
MH = dBaW dB a8 dB dBuW dBaW dB
1 o.1s5000 37213 S .70 o.oz2 1000 S6.93 66 .00 —9_a7 QP
2 0.15010 16.-24 9.70 o.02 10.00 35.96 55.99 —20.03 Average
3 0.245945 23 .30 S .60 a.o3 10 .00 a4z _ 93 s1L.78 —i1i8._.85 QF
4 0.24955 —i .27 9 .a0 o.03 10 .00 19.36 5177 —32.41 AvrerTage
5 0.S7010 11.34 9.62 L= g s . 4 1000 31.00 56.00 —25.00 QP
& O.S57020 —0_8a6 .62 o.-04 1000 i1ae.80 46.00 —27 .20 Average
7T 0.90394 6.T77 S.63 0.0%5 10.00 26.45 56.00 —29.55 QP
8 o.90404 —6 . TE .63 o.-. o5 10 . 00 12.92 46.00 —33 .08 Average
9 3.24107 20.10 9.65 0o.06 1000 3o.al1 56.00 —16.19 QP
i0 3.24207 |e.17 D .65 Q.06 10 .00 27.88 46.00 —18.12 Average
1116.48560 21 .20 S.T76 o.13 10.00 41.07 60 .00 —18.93 QP
1216.48660 12.52 S.TE o.11 10.00 32.39 S50.00 —17.61 Average

Reading + Lism

Factor +Cable Loss+Atten Fac.

The esmission levels that are 20d8 below the official

l1imit are not rneported.

Pemarks: 1. Measured =
2.
***Note:

Channel)).

Pre-scan all mode and recorded the worst case resultsin this report (802.11b (Middle
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5.7. Antenna Requirements

5.7.1. Standard Applicable

According to 8 15.203, An intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unigue coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna can be replaced by the user, but
the use of a standard antennajack or electrical connector is prohibited.

5.7.2. Antenna Connector Construction

The antenna used for transmitting is permanently attached and no consideration of
replacement. Please see EUT photo for details.

5.7.3. Results: Compliance.
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6. LIST OF MEASURING EQUIPMENTS

Instrument Manufacturer Model No. Serial No. Characteristics Ca Date Due Date
EMC Receiver R&S ESCS 30 100174 9kHz —2.75GHz June 18,2014 June 17,2015
Signal analyzer Agilent EAMBA(Bxternd U$S44300469 9kHz~40GHz July 16,2014 July 15,2015

mixers to 40GHz)
LISN MESS Tec NNB-2/16Z2 99079 9KHz-30MHz June 18,2014 June 17,2015
LISN

EMCO 3819/2NM 9703-1839 9KHz-30MHz June 18,2014 June 17,2015

(Support Unit)
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9KHz-30MHz June 18,2014 June 17,2015
ISN SCHAFFNER ISN ST08 21653 9KHz-30MHz June 18,2014 June 17,2015

3m Semi Anechoic 30M-1GHz

SIDT FRANKONIA SAC-3M 03CHO3-HY June 18,2014 June 17,2015

Chamber 3m

Amplifier SCHAFFNER COA9231A 18667 9kHz-2GHzz June 18,2014 June 17,2015

Amplifier Agilent 8449B 3008A 02120 1GHz-26.5GHz July 16,2014 July 15,2015

Amplifier MITEQ AMF-6F-260400 9121372 26.5GHz-40GHz July 16,2014 July 15,2015

Spectrum Analyzer Agilent E4407B MY 41440292 9k-26.5GHz July 16,2014 July 15,2015
MAX Signal Analyzer Adgilent N9020A MY 50510140 20Hz~26.5GHz Oct. 27, 2014 Oct. 26, 2015
Loop Antenna R&S HFH2-Z22 860004/001 9k-30MHz June 18,2014 June 17,2015
By-log Antenna SCHWARZBECK VULB9163 9163-470 30MHz-1GHz June 10,2015 June 09,2016
Horn Antenna EMCO 3115 6741 1GHz-18GHz June 10,2015 June 09,2016
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170154 15GHz-40GHz June 10,2015 June 09,2016
RF Cable-RO3m JyeBao RG142 CB021 30MHz-1GHz June 18,2014 June 17,2015
RF Cable-HIGH SUHNER SUCOFLEX 106 03CHO3-HY 1GHz-40GHz June 18,2014 June 17,2015
Spectrum Meter R&S FSP 30 100023 9kHz-30GHz July 16,2014 July 15,2015
Power Meter R&S NRVS 100444 DC-40GHz June 18,2014 June 17,2015
Power Sensor R&S NRV-Z51 100458 DC-30GHz June 18,2014 June 17,2015
Power Sensor R&S NRV-Z32 10057 30MHz-6GHz June 18,2014 June 17,2015
RF CABLE-1Im JYE Bao RG142 CB034-1m 20MHz-7GHz June 18,2014 June 17,2015
RF CABLE-2m JYE Bao RG142 CB035-2m 20MHz-1GHz June 18,2014 June 17,2015
Note: All equipment through GRGT EST calibration
---------------- THE END OF REPORT ----------=---
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